
MT-97 


GROUP 14 - REAR AX LE 

REAR AXLE ASSEMBLY 

FIG. 14-8 R-l00 SERIES (CODE 1424) 

FIG. 14-1 R-1l0 SERIES (CODE 1401) 

FIG. 14':2 R-120 SERIES (CODfl402r--­

FIG. 14-3 R-130 SERIES (CODE 1433) 


R-14O-4x4 SERIES (CODE 1403) 

FIG. 14-3 R-150 SERIES (SINGLE REDUCTION, CODE 1403) 

FIG. 14-9 R-150 SERIES (TWO SPEED, CODE 1457) 

FIG. 14-~ R-160 SERIES (SINGLE REDUCTION, CODES J404, 1405, 1452) 

FIG. 14-5 R-160 SERIES (TWO SPEED, CODES 1410,1411, 1453) 

FIG. 14-4 R-160-4x4 SERIES (CODE 1404) 

FIG. 14-4 RC-160 SERIES (SINGLE REDUCTION, CODE 1404) 


,t FIG. 14-5 RC-160 SERIES (TWO SPEED, CODE 1410) 


ELEORIC SHIFT 

FIG. 14-6 R-160, RC-160 SERIES 


ELECTRIC SHIFT CONTROL 

FIG. 14-7 R-160, RC-160 SERIES 


MANUAL SHIFT 

FIG. 14-10 R-150 SERIES 


PRINTI::C IN UNITI::C STATES OF AMERICA 

14-1 

Donated by John & Susan Hansen - For Personal Use Only



II 
MT-97 

GROUP 1.4 - REAR AX lE HI 
~-- 1 

tr~;:/· 
0---3 

--4 


@----7 
c:.;.]!!I. 8 
~---9 . . ' .. -"':-lO 

--11 
~::::","12 

c;;.;;D---- -13 


c=:no-----8 2~ 


~ 
21 2223 lM 

I I I I 

20 ~. I I I---7 
" ('f!/!!!1!J I I I,,=, I I 

---14 

~---16 o~~i ~~ 
18 17 18 14, ~ 
\ \ \ ',oliiiilI 18 17 27 28\~ r '~ ~~~~i===~.\ 

=r 
,I 

89 
40 

I 
I35 
I. I 
I I 

34 33 

FIG. 14-1 - REAR AXLE ASSEMBLY (Semi Floating, Code 14(1) 
(R-IIO Series) 

.:: "" PRINTED IN UNiTED STATES OF AMERICA 
"~~ 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No.2, 7/56 
GROUP 1.4 - REAR AX LE 

NO,
KEY DESCRIPTION 	 I H PART NUMBER

REO'O 

FIG. 14-1 - REAR AXLE ASSEMBLY (Semi Floating, Code 1401) 
..._---­

AXLE, ./m; ,,(1:-" ASM. 

3.73 TO 1 RATIO 	 I 65 661 R91 

4.11 TO I RATIO (NOT FOR TRAN~. CODE 1383) 	 I 'b5 662 R91 

4.11 TO I RATIO (FOR TRANS. CODE 1383) 	 I 8~-821 R91 

4.77 TO 1 RATIO I 1340i9 R91 

5.13TO I RATIO 1 65 663 R9 1 

DIFFERENTIAL, 	 ASM. 
1.7i TO I RATIO 1 65 764 R93 
4, II TO I RATIO I 65 765 R93 == 
4.77 TO 1 RATIO I 69 432 R93 
'5.li TO I RATIO 1 65 766 R93 

I GROUP 06 i 

2 T 6 142 678 H 

3 WASHER LK .. 3/8" EXT. 6 114 606 
4 RETAINER, w/SEAL ASM. I 82 4-92 R91 

5 SEAL , .. I 82 246 RI -

6 __~EAL! ASM. .. I 79 680 H ~7H 
""AR ING 2 71 320 R91 

8 llfAR 1NG 2 50083 RI 

9 SEAL I 50078 RI 
10 CAGE w/CUPS ASH. I 50 113 RI 

11 SHIM-
.010" THICK AR 50 086 R I 

.032" THICK AR 50087 RI 

12 SHIM, (.001" THICK) 
LOWER AR 50084 R I 
UPPER AR 50005RI 

13 SPACER 
.438" THICK AR 50 261 R2 
.441" THICK AR 50 262 R2 
.444" THICK AR 50263R2 
.447" THICK AR 50 264 R2 
.450" T~ICK AR 50 265 R2 

--.- ­
.453" TH ICK AR 50 266 R2 
.456" THICK AR 50 '267 R2 
.459" THICK AR 50 268 R2 
.462" THICK AR 50 2b9 R2 
.465" THICK AR 50 270 R2 
.468" THICK AR 50 271 R2 

14 GEAR SET 
3.73 TO I RATIO 1 65 743 R93 
4, I I TO I RAT 10 I 65 744 R93 
4.77 TO I RATIO 	 I 69 431 R93 
5.13 TO I RATIO 	 I 65 745 R93 

15 BEARING I 50 103 R92 
16 ADJUSTER 2 65 672 R2 
17 BEARING 2 65673 RI 
18 BEARING 2 65 674 R91 
19 I BLOCK L I 096 y 

PRINTED IN UNITED STATES OF AMERICA 

14-3 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 14 - REAR AXLE 


FIG. 14-1 - REAR AXLE ASSEMBLY (Semi Floating, Code 1401) - Continued 

20 SHAFT 1 I 094 Y 

21 WASHER 2 109 1171 RI 


22 GEAR 2 50 1117 RI 

23 GEAR 2 50 818 RI 

24 WASHER 2 109 870 RI 

25 GEAR, SET I 50 988 R92 

26 CASE, w/WASHERS, ASM. I 65 671 R21 

27 SHAFT 2 95 030 H 


~' 28 BEARING 2 ST 757 -:."' .­
..? 

~ 29 BEARING 2 13 201 D -­
..__.. ··-c· 

30 KEY 2 I 119 Y 
31 SEE GROUP 17 
'.\2 SEAL ASM. 2 89 986 R91 ..... 
33 PLUG PIPE SLT 1/8' 2 20 059 VA 
'.\4 HOUSING ASM I 65 665 R91 

BREATHER I 110891 H 


36 PLUG PIPE SQ-HO. 3/4" (F ILLER) I 16 845 RI 

37 PLUG, PIPE, CTSK. , 3/8" (DRAIN) I 103 1:173 

35 GASKET I 65 61)4 RI 


35 

PIN I 95 022 H 
40 RIVET 10 00 161 RI 

41 PIN, COTTER, 3/16 X I" 2 ! 103 407 

42 LOCK 2 13 1)75 V 

43 BOLT 4 65 676 RI 

44 NOT SERVICED SEPARATELY 


45 WASHER, LK 3/8". MEO 12 103 321 

46 BOLT 6 i 80 594 RI 


47 BOLT 6 80 297 RI 

48 CARRIER, W/CAPS, ASM. 1 65 703 R I I 

39 

i ._M_ 

. 


PRINTED IN UNITED STATES OF' AMERICA 

14-4 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 14 - REAR AXLE 

e-__ 1 

tt~;/· 
00---3 

~_-·-4 

6 

-8 


.---"1 

..... 11 
" ~"::'12 

~--13 

c::::JD-- - 8 

~---16 

18 17 

\~ ~ 
2"128 " 

1 I' 
I I I 
I I I 
I I I 

I I 

J.~ 

1·8658 

FIG. 14-2 - REAR AXLE ASSEMBLY (Full Floating, Code 14(2) 
(R-120 Series) 

NO.
KEY DESCRIPTION 	 t H PART NUMBER

REO'O 

AXLE. w/BRAKES AS". 

I
iu TO I RATIO 	 I 129 836 R91 

4.77 TO I RATIO 	 I 129 837 R91 
5.13 TO I RATIO 1 129 838 R~I 

DIFFERENTIAL, ASM. 

4. II TO I RAT 10 	 I 65 765 R93 
4.77 TO I RATIO 	 I 69 430 R93 
5.13 	TO I RAT 10 I 65 766 R93 

PRINTED IN UNITED STATES OF AMERICA 

14-5 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No.2, 7/56 

GROUP 14 - REAR AXLE 

FIG. 14-2 - REAR AXLE ASSEMBLY (Full Floating, Code 1402) - Continued 

I SEE GROUP 06 
2 BOLT u 

, 
142 67c H 

_ 3 WASHE~, LK., 3/8", EXT. i 114 606 .. 

4 RETAINER. II/SEAL, AS'"'. I 02 492 R91 

5 SEAL I :L. :...4: :.: 

6 SEAL, ASM" f iJ30 r' 

7 BEAR ING ,i 32(; K~ I 

8 BEARfNG I .' ';G c':;'j ~ I 

9 SEAL i o 078 ~I 
10 CAGE, ",/cup ASM. I 0. 'I <. ~ I 

1 I SHIM 
.010" THICK AP ')0 02i: 101 

.032" THICK AP 'J' '.'3, '<, 

12 SHIM, (.0Cl]" THICK) 
LOWER AR '10 084 PI 
UPPER AR )0 oB5 PI 

I 

13 SPACER i 

.43B" THICK M' )0 261 R2 

.441 ,IHICK Ai' )0 262 R2 

.444" THI CK p; SO 263 R2 
,447" THICK AR 50 264 R2 
.450" THiCK AK ')0 265 Rc'I 

.451' THICK AR ')0 266 R2 

.4')6" THICK AR ",0 ,'CLR2 

.45L THICK AR 50 z{;8 R2 

.462" THICK AR 50 269 R2 
,465" THICK AR I 50 270 R2 
,468" THICK AR ~lIRZ 

--,~ ..-- ..--. .. 
14 GEAR SET 

4 II TO I RATIO I 65 744 Rg~ 
477 TO I RATIO I 69 431 R93 
5.13 TO I RAT'IO I 65 745 R91 

15 BEARING I 50 103 R92 
16 ADJUSTER 2 65 672 R2 

17 BEAR ING 2 65 673 RI 
18 BEAR ING 2 65 674 R91i 
~.. CASE, II/WASHERS, ASM. i I 65 671 R21 

20 SHAFT I 
. 

I 094 y 
21 WASHER 2 109 871RI 
22 GEAR 2 50 811 RI 
23 GEAR .. _--_...__.. 2 50818 RI 
24 WASHER 2 109 870 RI 
25 GEAR SET 1 50 988 R92 
26 SEE GROUP 17 ..-­
27 SHAFT 2 65 686 RI 
28 STUD 12 ')584, RI 

29 NUT HEX LK 7/i6NF 12 12 60'1 RI 
'10 HOUSING ASM. 1 65 670 R92 
31 BREATHER I 110 891 H 

32 PLUG, PIPE, SQ-HD., 3/4" (FILLER) I 16 845 RI 
PRINTED IN UNiTED STATES OF AMERICA 

14-6 

Donated by John & Susan Hansen - For Personal Use Only



II 
MT-97 NtGROUP 14 - REAR AXLE 

KEY 

FIG. 14-2 - REAR AXLE ASSEMBLY (Full Floating, Code 1402) - Continued 

33 PLUG, PIPE~TSK., 3/8" (DRAI N) I 103 873 
34 RIVET i 10 80 161 RI 
35 PIN I 3.2 022 H 
36 PIN, COTTER, 3/16 x I" 2 101 40'1 
37 LOCK 2 11 &15. V 
38 BOLT 4 65 676 RI 
39 NOT SERVICED SEPARATELY 
40 GASKET I 65 684 RI 
41 WASHER, LK., 3/8" MED. 12 1(}.l3.2 I 
42 BOLT 6 80224 RI 
43 BOLT 6 80 29LRI 
44 CARRIER, w/CAPS, ASM. ! I 65 70'1 RII 

! 

i 

I'" 

i 

. 

I 

# 

~.---~--

..l 
PRINTED IN UNITED STATES OF AMERICA 

1....7 

Donated by John & Susan Hansen - For Personal Use Only



IIMT-97 
GROUP 14 - REAR AX lE III 

~~2 

~~~a 


--4 
G2!.. -6 

crrzn... --8 


..----7 
~--8 

~~!!!!,,","'1IlI1---9 

~--10 

:;::.: -11 

~-=~~-""'-12 

~---18 

~---8 FIG. 14-3 - REAR AXLE ASSEM8LY (Single Reduction, Codes 1403, 1433) 
- (R-130 Series - Code 1433) 

(R-I40-4x4, R-150 Series - Code 1403) ---7 

._---16 
18 17 18 19 20 21 23 24 26 28 27 28 

\ I 1 I I I I I I 
1 I I I \ \ 

\ \ \ I ~ \ \ I 1 \aw::i~\ \ iJ \~i ' 
~~, ~t~~ ~~ \ 

I I\ r/<aJ!b \ \ 
I I 

8288 
1 141-~l--40 ~9 89 88 Cd;) 18 21 29 

I 
17 

I 

I I 

I i
J.' 

I 

I 


.-865987 84-_.":::::~~iio---- 88 

I NO.
KEY DESCRIPTION I H PART NUMSERREQ'C 

AXLE, ASM • 

."jSTD. BRKS. 

R-130 SERIES 

4.30 TO 1 RATIO 1 116 702 R91 
4.875 TO 1 RATIO I 84 706 R91 
5.571 TO 1 RATIO 1 84 707 R91 
6,1(56 TO 1 RATIO I 84 700 R91 

R-140-4x4 SERIES 

6.166 TO I RATIO 1 120328 R91 
R-150 

4.875 TO I RATIO 1 83 750 R91 
5.571 TO 1 RATIO 83 751 R91 
6.166 TO I RAT I 0 8~ 752 ~91 

PRINTED IN UNITED STATES OF AMERICA 

14-8 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 14 - REAR AXLE 

NO.
KEY DESCRIPTlON 	 I H PART NUMBER

REQ'O 

FIG. 14-3 - REAR AXLE ASSEMBLY (Single Reduction, Code$ 1403, 1433) - Continued 

AXLE, ASM. (CONTIO.) 

II/INCREASED CAPACITY BRKS~, CODE 0405 

R-150 SERIES 

4.87'5 TO 1 RATIO 1 84 208 R91 

5.571 TO I RATIO 	 1 84 209 R91 

6.166 TO 1 RATIO 	 I 84210 R91 

DIFFERENTIAL, 	 ASM. 


R-130 SER IES 


4.10 TO I RATIO I 116706 R91 

R-I]O, R-150 SERIES 

4.875 TO I RAT I 0 	 I 83 211 R92 

5.571 TO I RATIO I 83 212 R92 

R-130, R-140-lIxll, R-150 SERIES 

6.166 TO I RATIO 	 I 83- 213 R92 

1 SEE GROUP 06 

2 BOLT 6 142 678 H 


3 WASHER, LK., 3/8", EXT. 6 114 606 


4 RETAINER, II/SEAL, ASM. I 82 lI92 R91 


SEAL 	 1 82 246 RI5 

6 SEAL, ASM. I 79 680 H 


7 BEAR I NG 2 71 320 R91 


8 BEARING 2 50 083 RI 


9 
 SEAL I 50 078 RI 


10 CAGE II/cuPs, ASM. I 50 113 RI 


/I SHIM 


.010" THICK AR 50086 RI 


.032" THICK AR==1 50087 RI 


12 SHIM (.003" THI CK) 


LOWER AR '50084 RI 


UPP£R AR ! ')008') RI 


13 SPACER 

.438" THICK AR ')0 261 R2 

.lI41" THICK AR 50 262 R2 

.4l1l1" THICK AR 50263 R2 

.447" THICK AR 50 264 R2 

.450" THICK AR 50 265 R2 

.453" THICK AR 50 266 R2 

.456" TH ICK AR 50267 R2 

.459" THICK AR 50268 R2 

.462" TH1CK AR 50 269 R2 

.465" THICK AR 50 270 R2 

.468" THICK AR 50 271 R2 

III GEAR SET 


R-130 S£R I £5 


4.30 TO 1 RA TI 0 1 116 889 R91 

R-130, R-150 
4.875 TO I RATIO 	 I 83 5ol! R93 
5.571 TO I RATIO I 83 505 R93 

R-no R-140-4x4, R-I'50 
6.166 TO I RATIO 	 I 83 506 R93 

PRINTED IN UNITED STATES OF AMERICA 

14-9 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 1.4 - REAR AXLE 

NO.KEY DESCRIPTION I H PART NUMBERREO"O 

FIG. 14-3 - REAR AXLE ASSEMBLY (Single Reduction, Codes 1403, 1433) - Continued 

15 BEAR ING 1 50 103 R92 
16 ADJUSTER 2 50 ID2 R2 
17 BEARING 2 ST 964 
18 BOLT, HEX -HD l/ltNC X 1/2" I 181 059 
19 WASHER, lK 1/4", MED 1 103 319 
20 SCOOP 1 B3 391 R91 
21 CASE I 50319 RI 
22 WASHER 2 50 313 RI 
23 GEAR 2 82 770 RI 
24 WASHER 4 50 314 R I 
25 GEAR 4 50606 RI 
26 NUT HEX. lK., 3/BNF I 8 451 114 
27 CASE I 50 31B RI 
28 BOLT 8 60 339 RI 
29 BEARING 2 ST 2 010 

30 SEE GROUP 17 

31 SHAfT 
R-140-4x4 SERIES, LONG 1 i 120 373 RI -
R-140-4x4 SERIES, SHORT I 120374 RI 
R-13 0, R-150 SERIES 2 b2 77b R I 

i 

32 STUD 12 "3 801 H 
;, . 33 NUT, HEX., LK.-, 1/2NF 12 12 565 RI 

34 HOUSING, ASM. 
R-130 SERIES b3 072 R91 
R-140-4x4 SERIES I 120 395 R91 
R-150SERIES I 82 779 R91 

BREATHER I 110 1:191 H 

36 PLUG, PIPE SQ-HD. "1/4" (fiLLER) I 16845 RI 

37 PLUG, PIPE, CTSK. 3/8" (DRAIN) I 103 873 
":\8 SPIDER I 50316 RI 
19 

35 i 

RIVET 12 80 161 RI 
40 PIN COTTER, 3/16 x In 2 101 407 
41 LOCK 2 13 1:175 V 
42 BOLT 4 69 410 RI 
43 NOT SERVICED SEPARATELY 
44 GASKET I 50 092 RI 
45 CARRIER, w/CAPS, ASM. I 83 411 R91 

=i WASHER, lK.} 1/2", MED. 10 103 323 
BOLT 4 Bo 292 RI 
BOLT 6 80 291 RI 

PRINTED IN UNITED STATES OF AMERICA 

14-10 

Donated by John & Susan Hansen - For Personal Use Only



tI 
II


MT-97 
GROUP 14 - REAR AX LE 

/:;;:... I , 
f' 

I 
8 

2-

6 \ 

- 8 


,\ 

" 
1 \ 
I \ 

M_ 

.--­
'"l..­2­

18 17 N 19 80 82 as 84 29 86 86 

\ \ \ \ \ I I I I
\ \ I
\ \ \ I I I
\ \ \ \ I I I
\ \ \ I _t 


\ \ a~ l;( J I 


~\ 
\ 

l ''t ~ ~ 
87- - - - - JOooC:::=:mr, (I 
 ~ 

~I \ 
/ 


j \ I

I \ 

4089 88 


I 
/ " 

/
/

/ 

1-.660 

FIG. 14-4 - REAR AXLE ASSEMBLY (Single Reduction, Codes l~, 1405, 1452) 

(R-160, R-163, R-165, RC-I60, R-I60-4x4 - Code 1404) 

(R-164 - With Cast Wheels, Code 1405) 

(R-I64 - With Disc Wheels, Code 1452) 


KEY DESCRIPTION NO. 
I H PART NUMBERREO'O 

AXL.E, AS'" 

w!~. ~ 
R_lhO. R-Ih< R-Ih'). RC-lhO 

5.285 TO I RATIO I 69 005 R91 

PRINTED IN UNITED STATES OF AMERICA 

14-11 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

<:;ROUP 14 - REAR AXLE 


K£Y DESCRIPTION 
NO. 

REO'O 
I H PART NUMBER 

FIG. 14-4 ­ REAR AXLE ASSEMBLY (Single Reduction, Codes 1404, 1405, 1452) - Continued 

AXLE, ASM. (CONT'D.) 

W/STD. 6RK. (CONT '0) 

R-160-4x4 
6. 166 Tal RA T I 0 

R-164 

5.285 TO I RATIO 

6.166 TO I RATIO 

6.666 TO I RATIO 

7.166 TO I RATIO 

W/INCREAS£O CAPACITY aRK., CODE 

R~160, R-163 R-165, RC-160 

5.285 TO 1 RATIO 

6.166 TO I RATIO 

6.666 TO 1 RATIO 

7.166 TO I RA T I a 

R-160-4x4 

6.166 

R-164 

5. 285 
6.166 TO 1 RAT I 0 

6.666 TO I RATIO 

7.166 TO I RATIO 

DIFFERENTIAL, ASM. 

5.285 TO I RATIO 
6.166 TO I RATIO 

6.666 TO 1 RATIO 

7·166 TO I RATIO 

0405 

I 

I 

I 
I 

1 

1 

I 

1 
1 

1 

1 
1 

1 

1 

I 
I 

1 
I 

i 

I 

120403 R91 

83 586 R92 

83 587 R92 
83 588 R92 

83 589 R92 

73 915 R91 

73 916 R91 

73 917 R91 
73 918 R91 

123 280 R91 

91 582 R92 
91 51)3 R92 

91 584 R92 

91 585 R92 

69 335 R93 
69 336 R93 

69 337 R93 
69 331) R93 

I 

2 

3 

ADJUSTER 

CARRIER, 

BEARING 

."/cAPS ASM~ 

--­ 2 

I 

I 

54 528 HA 

69 016 R92 

119 461 R91 

4 GEAR SET 

5.285 

6.166 

6.666 

7, 166 

TO 

TO 

TO 

TO 

I 

I 

I 

I 

RAT f 0 

RATIO 

RAT I 0 

RAT 10" 

I 

I 

I 

I 

69 021 R93 

69 022 R93 

69 014 R93 

69 015 R93 

'i BEARING 

6.166 

6.666 

7. i66 

TO 

TO 

TO 

I 

I 

I 

RATIO 

RATIO 

RATIO 

2 

1 

1 

1 

, 
, 

117 062 H ,/ 

'69 006 R91 

69 007 R91 

69 008 R91 

6 BEARING 2 ST 957 

. 

IN UNtTED STATES OF AMERICA 

14-12 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 14 - REAR AX LE 


NO.
OEseRI PTI ON I H PART NUMBERKEY REQ'O 

FIG. 14-4 - REAR AXLE ASSEMBLY (Single Reduction, Codes 1404, 1405, 1452) - Continued 

SPACER 

.513" THICK 
7 

AR 49 422 HA 

.516" THICK AR 49 412 HA 

.519" THICK AR 49413 HA 

.'222" THICK AR 49 414 HA 

.525" THICK ",... AR 49 415 HA~' -.528" THICK AR 49 416 HA 

.~~fu THICI( AR 49 417 HA 

.5':\4" THICK I AR 49 418 HA 

.537" THICK AR 49 419 HA 

.539" THICK AR 49 420 HA 

.540" THICK AR 49 423 HA 

.543" THfl:K AR 49 421 HA 

8 SHIM, LoweR (.003" THICK) AR 52 774 H -_. 

9 SHIM UPPER (.OO~" THICK) I AR 'i2 77~ HA 

10 SHIM 

.010" THICK 52 748 HA 

---­r--' .03.2" THICK 52 749 HA 
I 

II CAGE w/cuPS ASM 1 1 52 728 HAX 

12 SEAL 1 49 392 H 

13 SEAL ASM i I .­ 77 819 H 

14 SEAL I 59 871 H 

15 RETAINER. w/SEAL. AS" I 52 727 H8X 

16 WASHER, LK. 9/16" r:XT. 6 138 500 

17 BOLT 6 83 968 RI 

18 

19 

SEE GROUP 

BOLT 

06 .--­
8 80 "'lO'i RI 

--­
20 BOLT 2 80 293 R I 
21 WASHER, LK., 7/16", MED. 10 103 322 

22 PIN COTTER '\/16 x I 2 103 407 

23 LOCK 2 13 875 V 

24 BOLT 4 69018 RI 

25 GASKET i I I 69 177 R I 
26 I BEARING 2 ST 96i 

27 BEARING 2 ST 2 007 A 

28 CASE 1 69 189 RI 

29 WASHER -­
2 86 233 H 

30 GEAR 2 69 304R I 

31 I SPIDER I 49 358 HB 

32 WASHER 4 88015 H 

33 

34 
GEAR 

NUT HEX LK .1/2NF 

4 
-8 

691b9 RI 

12565 RI 

35 CASE I 69 184 RI 

36 BOLT 8 69 019 RI 

3.7 RIVET 14 69 017 RI 

38 scoOP 1 83 394 R91 

39 WASHER L K '! I [4"! Me 0 • I 101 319 
40 BOLT, HEX-HD., 1/4NC x 3/4" 1 181063 

41 BREATHER 1 110891 H 

-~ 

PRINTED iN UNITED STATES OF AMEfUCA 

14-13 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 14 - REAR AXLE 

NQ,KEY DESCRIPTION I !wi PAR'" NUMBERREO"O 

FIG. 14-4 - REAR AXLE ASSEMBLY (Single Reduction, Codes 1404, 1405, 1452) - Continued 

42 HOUSING, AS". 


R-160, R-163, R-165, RC-160 I 6t:l 9(j3 R91 


R-164 I 94 427 R91 


R~160-4x4 I 120396 R91 


43 SEE GROUP 17 I 

44 SHAFT 


R-160, R-t63, R-165, RC-t60 2 111651 RI 


R-164 2 110039 RI 


R-160-4x4 LONG I 120375 RI 


R-160-4x4 SHORT I 120 376 RI 


45 STUD 


R-160 R-163. R-16'), RC-160, R-16o-4x4 16 113 801 H 


R-164 12 119 345 H 


46 NUT, HEX., lK., 


1/2Nr 16 12 565 R I 


5/8Nr 12 12 566 RI 


47 PLUG, PIPE CTSK.3/4"ORAIN I 113 106 


48 PLUGz PI PE l SQ-HD ',! 3/4"z FILLER 1 16 845 RI 


I 

PRINTED IN U~ITe:D STATES OF AMER1CA 

14-14 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 1.4 - REAR AX LE 


-34 
-35 

36 

I 


t3~" 
I / I _~-39 

41 33 r 


48 48 49 60 51, 62 63 54 66 62 66 67 58 

I I I \ I I I I \ I I
I I I \ \ I I I I \ I I


I 


~ ~ " 

0--65 

(V--68 

rT 
I I 


81 80 


76-- __ 

76------~ 8-8667 


FIG. 14-5 - REAR AXLE ASSEMBLY (Eaton Madel E-13 600, Two-Speed, Codes 141Q, 1411, 1453) 

(R-I60, R-I63, R-165, RC-160 - Code 14JO) 

(R-I64 - With Cast Wheels, Code 1411) 

(R-164 - With Disc Wheels, Code 1453) 


(See Following page For ports) 
PRINTED IN UNJTED STATES OF AMERICA 

14-15 


Donated by John & Susan Hansen - For Personal Use Only



--

--

MT-97 Rev. No. 1,2/56 

GROUP 14 - REAR AXLE 

FIG. 14-5 - REAR AXLE ASSEMBLY (Eaton Model E-13 600, Two-Speed, Cades 1410, 1411, 1453) 

AXLE, ASI< 

w/sTD. SRK. 


R-160, R-163, R-165 RC-i60 

,5·142 AND 7.15 TO , RATIO 79 414 R91 

5.83 AND 8.11 TO I RAT I 0 I 79 4 15R9 1 

6.33 AND 8.81 Tol RATIO 1 79 416 P91 
'- ­

R-164 
'- ­

'5142 AND 715 TO 1 RATIO 1 83 583 R92 
I'i.8'1 AND 811 TO I RAT 10 1 83 584 R92 

6.33 AND 8.81 TO 1 RAT 10 1 83 585 R92 

W/'NCREASED CAPAC ITY 8RK. CODr 0405 
-.,~-

R-I6cJ, R-I6.1 R-162.- RC-160 
, 

5·-,-42 AND 7.15 TO I RATIO I I 79 417 R91 

5.83 AND 8.11 TO 1 RATIO I '19 41t) R91 

6.33 AND 8.81 TO I RATIO 1 79,419 R91 

1'-164 

5.142 ANa 715 TO I RATIO I 91 586 ~2 
5.81 AND 8, II I 91 587 R92 

6.33 AND tl.tll TO I RATIO 1 91 588 R92I 

/ 

DIFFERENTIAL, As."1.' 
 i 

5 142 AND 715 TO I RATIO I 80 049 R91 

).83 AND 8.11 TO I RAT 10 1 80 050 R91 

6.33 ANO 8.81 TO I RATIO i I 80051 R?! 
I 

I SEE GROUP 06 


2 RilAINER, w/SEAL ASM I 75024 R91 


i SEAL I 59871 H 

4 SEAL, ASH. I 77 819 H 


5 SEAL I 92 490 RI 


6 WASHER I 74 59B RI
'--'--' 
BEARING I 80 242 R91 


8 BEARING I 77 062 R I 

7 

9 SPACER 


.313" THICK AR IL606RI

--' 

.3IB" TH~~K AR 126 916 RI--, 
.323" THICK AR 74 611 R I 

.328" THICK AR 126 9BI RI 

.333" THICK AR 74 616 RI 

']3B" THICK AR ~26 986 R I 

.343" THICK AR 116 414 R I 

.348" THICK I AR 126 991 RI 
I 

---' 
10 CAGE, w/cuPS I Bo C1j8 RII 

,~, 

--r---~--, 

II SHIM 
'-' 

.002" THICK AR 80 068 Rl 

.00i" THICK AR 80 069 RI 

.010" THICK I AR 8oOlORI 

.030" THICK AR 8007 1 RI 

12 BEARING I 56040 RI 

13 BEARING I 80 523 R91 

PRiNTED IN UNITED STATES OF AMERICA 

14-16 

Donated by John & Susan Hansen - For Personal Use Only



----

----

MT-97 Rev. No.2, 7/56 
GROUP 14 - REAR AX LE 

NO. 
OEseR I PTION I H PART NUMBERKEY REO'O 

FIG. 14-5 - REAR AXLE ASSEMBLY (Eaton Model E-13 600, Two-Speed, Codes 1410, 14JJ, 1453) - Continued 


14 GEAR, sn .. 

5,142 AND 7 l'i TO I RAT I 0 I 80 06'1 R91
I 

5.83 AN08,11 TO 1 RATIO I 80 066 R91 


6.33 AND 8.81 TO 1 RATIO ! I 80 067 R91 


15 WASHER, L K 9/16" EXT 6 138 500 


16 BOLT I 6 92-813 RI 


17 SHAFT I 77 596 R2 


18 ,ORK loI/PINS ROLLERS, A5M. I 77 598 8!l 

19 CLUTCH I 89 701 H 


20 ADJUSTER I 49 i9i HA 


21 PLUG EXPANSION 1-1/4" I 172 558 


22 WASHER LK 7/16" EXT. 2 138 493 


23 BOLT I HEX-HO. 7/16NC x 3" 2 181 150 


24 SEAL, loI/SPRING, ASIo!. 1 76 616 R I I 


25 
 SPR ING I 104 272 RI 


26 STUD 2 76 617 R 

..-- ­

27 WASHER, lK 7/16" MED. 2 103 322 


28 NUT HEX., 7/J6NF 2 271 505 


29 PLUG, PIPE CTSK., In I 103 876 


10 SPR ING I 68681 H 


31 TUBE I 68 832 HA 

-

32 PLUG .. PIPE, eTSK., I" 1 103 876 


33 CARRIER .. /eAPS ASIo! I 80 055 R91 
 .. ..~ 

~4 BOLT HEX-HD.! zLI6NC X I-I L4" 10 181 1~9 


35 WASHER, lK., 7/16", MED. 10 i03 322 


36 ' GASKET I 89 706 H 


37 ~JUSTER I 49 395 H 


38 PIN COTTER. 3/16 X I I I()340f 

39 • LOCK I 116 163 H 


40 BOLT 4 40 ')61 V 


41 PLUG PIPE, CTSK. 1/2" I 103 874 


42 BOLT 2 40 635 V 


43 LOCK I 49 424 H 


44 ROLLER 2 49 399' H 


~-tr- rYlN 
i
2 49 398 H 


BEARING I ST 897 


47 BEARING I ST 789 

I
48 CASE I 72 269 H 


49 WASHER I 49 381 HA 

----.-~--

50 PLATE I 71 747 H 


51 CASE, w/PINS ASM. I 89 685 HX 


52 WASHER 2 89 690 H 


GEAR I 63 701 RI 


54 SPIDER I 89 693H 


GEAR 1 6.'3- 702 R I 


53 


55 

56 CASE 1 89 687 H 


57 BOLT 

LONG 8 89 346 H 


SHORT 89 340 H 
11 


WASHER I 56 620 H 


59 DRUM 1 68 830 H 


60 BOLT 6 49 376 H 


'i8 

PRINTED IN UNITED STATES OF" AMERICA 

14-17 


Donated by John & Susan Hansen - For Personal Use Only



Owner
Typewritten Text

Owner
Typewritten Text

Owner
Typewritten Text
Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 1.4 - REAR AX LE 


t.---1 

2--0 ~3 

-4 

~ ~-6 

18 
19 ! 
~Ja. 

~ 
I, 

21 

-..-12 
......-13 

~1' 
~1f)
1---18 ..,,4, 

FIG. 14-6 ­ ELECTRIC SHIFT 
(R-160, RC-160 Series) 

KEY DESCRIPTION NO, 
REQ'O I H PART NUMBER 

MOTOR: wLCONTROL~5M. 

6 VOLT 

12 VOLT V 
1 

1 
79 065 ~I 
88 712 R91 

1 ~REW: w/WASHER, ASM. 

2 MJT--­ -~-~. 

3 CL IP 

4 COVER 

'i GASKET 

1 
2 

I 

I 1 

1 

79 oS2 R91 

106 788 H 

78 599 RI 

79 057 R 1 

79 058 RI 

6 MOTOR A5M 

6 VOLT 

12 VOLT 

I 

I I 

1 
79056 R91 

85 374 ,,91 

7 GROMMET 

8 HOUSING 

9 NUT "--,,EX No BNc 
10 I WASHER 

.11 BUSHING 

1 

I 

2 

2 

2 
PRINTED IN UNITED STATES OF' AMERICA 

79 oS7 "-I 
79 064 R 1 

L 113 103 
79 oS5 RI 

- 79_~RI 

14-19 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 14 - REAR AXLE 


FIG. 14-6 - ELECTRIC SHIFT - Continued 

12 BEARING I 79011 R91 

Ii NJT I 79 0') 1 R I 

14 i GASKET 1 I 79 0')3 RI 

1'1 COVER I 79 0')2 R I 

16 <SCREW w/WASHER A3M. 3 I 79 082 R91 

17 SWITCH, ASM. I 79 050 R91 

18 SCREW SLT No. 6NC x '5/8" I 133 436 

19 NUT 2 79 061 RI 

20 SCREW, ASM. I 79 037 R 1 1 

21 SHAFT I 79 055 RI 

22 LEVER, ASM. I 79 071 R91
._M_·· 

23 SPR I NG 

6 VOLT 1 79 054 RI 

12 VOLT 1 81 141 R I 

24 LEVER A5M. 	 I 79 070 R92 

I 79 059 R I 

COVER II/SPRING ASM. ! I 79 041 RII 

27 PLUG, PIPE, SLT., HO. 1/8" I 110831 

28 i SCREW, w/WASHER, ASM. 6 79 082 R91 

=it~~ 

«---< 
29 SPRING I 79 042 RI 

30 i RIVETRD-HD 1/8 x 7/16" 3 216 336 

31 LEVER AND SPRING, ASH. I 79 068 R91 

32 INSULATOR I 117468RI 

! 

PRINTED IN UNfTEO STATES OF' AMERICA 

14-20 

Donated by John & Susan Hansen - For Personal Use Only



II 
EI

MT-97 
GROUP 14 - REAR AX lE 

--11 

111 
I 

A-35565 

FIG. 14-7 - ELECTRIC SHIFT CONTROL 
(R-I60, RC-I60 Serles) 

NO.KEY DESCRIPTION 	 ' H PART NUMBERREQ"O I 
I 


I BRACKET 

R-160 SERIES I 74 646 RI
---.. 
RC-160 SERIES 	 I 93 695 R2 

'---"---" 2 CABLE ASM. 

R- 160SER I ES 1 82 766 R91 

R~160 SERIES I 93 605 R9 1 


3 NUT, HEX., No. IONF I 112 432 

WASHER I 79 086 RI 


4 	 BREAK~ wILEAD, ASM. I 82 734 R91 

5 ADAPTER 

6 VOLT I 81 707 R21 

12 VOL T (SEE NOTE Al I 127 279 R91
: 

~.---~--

6 CLIP 

LOWER I 77 410 RI 


UPPER I 80 2'\0 Rt 


7 	 SWITCH ASM. I 79 i48 R91 

SHROUD I 134 011 Rt 

NOTE A - 6 VOLT ADAPTER 81 707 RI AND RESISTOR 85 377 RI "ERE USEO ON EARLY 
--. 
PRODUCTION TRuCKS \{ITH 12 VOLT SYSTEMS. LATE PRODUCTION TRUCKS \{ITH 12 VOLT 

SYSTEMS USE 12 VOLT ADAPTER 127 279 R91 . 


PRINTED IN UNITED STATES OF AMERICA 

14-21 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROllP 14 - REAR AXLE 

FIG. 14-7 ­ ELECTRIC SHIFT CONTROL - Continued 

8 BOLT HE~HD, 5/16NF x I" 
NUT, HEX" 5/16NF 
WASHER; LK, 5/16" MED, 

I I 
I 
I 

181 608 
103 025 
103 320 

9 BRACKET I 74 393 RI 

10 NUT, HEX,! 
WASHER 

No, 10NF I 
I 

112 432 
79 086 RI 

II RESISTOR (12 VOLT) (SEE NOTE A) 
NUT, HEX" No, ION, 
SCREW, RD-HD" No, ION, X 3/8" 
WASHER, LK. No, 10, INT. 

1 
I 
I 
I 

85 377 RI 
112 432 
101 127 
79 086 RI 

12 CLIP 
BOLT HEX:HD" 1/4N, x 3/4" 
NUT HEX, 1/4NF 
WASHER LK, 1/4" MED, 

AR 
AR 
AR 
AR I 

137 193 
182 654 
103 024 
10) )19 

11 CLIP 
EXTENSION CLIP 

BOLT HEX-HD, 1/4NF X '\/4" 
NUT, HEX" 1/4NF 
WASHER, LK., 1/4", MED. 

AR 
AR 
AR 
AR 
AR 

1'\7 191 
li7 2'10 
182 654 
103 024 
103 319 

14 CABLE, ASM, I 79 366 R91 

15 

! 

CLIP 
...--­

1/4N, X 1~1/4"BOLT, HEX-HD., 
NUT, HEX., 1/4NF 
WASHER, LK" 1/4", MEO, 

AR 
AR 
AR 
AR 

137 193 
182 660 
103 024 
103 319 

16 

17 

CLIP 
CLI P 

AR 
AR 

137 193 
137 193 

18 Cli P 
BOLT HEX-HO. I!4NF X 1{2H 

WASHER LK, 1/4" MED. 

AR 
AR 

137 193 
182 647 

19 NUT, HEX, No, 10NF 
SCREW, R.D-HD No. ION, X 1/2" 

WASHER; LK., No, 10, MED. 
I NOTE A ­ 6 VOLT ADAPTER 81 707 R I AND RES ISTDR 85 377 R I WERE USED ON EARLY 

PRODUCTION TRUCKS WITH 12 VOLT SYSTEMS, LATE PRODUCTION TRUCKS WITH 12 VOLT 
SYSTEMS·USE 12 VOLT ADAPTER 127279 R91. 

I 
I 
I 

103 088 
100 764 
106 497 

i 

PRINTED IN UNITED STATES OF AMERICA 

14-22 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 1.4 - REAR AXLE 

FIG. 14-8 - REAR AXLE ASSEMBLY (Semi Floating, Code 1424) 
(R-100 Series) 

KEY DESCRIPTION NO" 
REQ'D 

f H PART NUMBER 

-----. 

..... 

AXLE, w!BRK., ASH. 

lJ.09 TO 1 RATIO 

FOR TRANS, CODES 
fOR TRANS, CODES 

lJ.')'i TO 1 RATIO 

1348 
1374 

1383 

"""---"" 

1 

1 

I 

127 275 R91 
128 592 R91 
148 608 R91 

""--­

1 
2 

--""" 
3 
Ii 
c 

6 

7 

~ 
9 

10 

II 

12 

BOLT HEX-HD 5!IONC x 5/3" 
WASHER} L K ., 5/16", MED. 

NOT SERVICED 
COVER 

GASKET 

BOLT} HEX-HO., I12NC x 2 - 1/4" 
WASHER 

WASHER " , 1/2" I NT 

NOT SERViCED SEPARATELY 

BEAR ING 

BEAR ING 
SHIM 

,003" THICK 

,005" THICK 

,010 THICK 

.030U THICK 

I 

! 

Ie 
lO 

I 
I 

4 

2 

4 

2 

2 

AR 
AR 
AR 

AR 

131 02,4 

I03 ~2C 

i27 381 RI 
127 jj2 Rl 

131 170 
127 889 R I 

I 15 ~Sl 

123 237 RI 

130 504 H 

127 892 R I 

127 893 RI 
127 394 RI 

127 39~ RI 

13 BOLT 10 127 899 RI 
PRINTE:O IN UNITEO STATES OF' AMERICA 

14-23 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 14 - REAR AXLE 

FIG. 14-8 - REAR AXLE ASSEMBLY (Semi Floating, Code 1424) - Continued 

14 NOT USED 
• 

i5 CASE I 127 333 RI 

16 GEAR SE T 

4.09 TO I RAT 10 I 127 896 R91 
4.55 TO I RAT 10 I 1,)1 01'1 R91 

~-~-

17 PLUG P' PC (TS,;. 3/4' (ORA IN~ I 113 130 

!3 SEAR ING I 123 241 R91 


i9 BEAR'NG I 12: 242 RI 


20 SH''1 


.003' "HICK IIR 127 901 RI 


.O~5' 'HICK AR i27 902 RI 


.010·l TH I (I{ ..__.__. AR 127 903 R I 

21 HOUSING 'leAPS 4$M I 127 830 R9 1 

22 SHIM 

.OC3 'fH1CK AR 127~04RI 

.OO~H TH ICK AR 127 90" RIi ..._ .._­
.010" THICK AR 127 906 RI 

,030" THICK AR 127 907 R I 

23 BEARING I 4'51 49~ RI 


24 BEARING I !23 239 R91 


25 SLINGER I i 27908 R I 

2(, SEAL (EARLY PRODUCT ION) I 127 967 RI 

27 GASKET I 127 969 RI 


28 SEAL AS". I 127 9b3 R91 


29 SEE GROUP 06 


30 SEE GROUP 06 

31 , SEE GROUP 06 
 i 

32 SEE GROUP 06 I 

33 PIN I 127 388 R I 

..._ .._-_.. 

34 GEAR. SET I 127 884 R91 


35 
 SHAFT I 127 887 RI 


36 PLUG, PIPE SQ-HD'2...3/4' (FILLER) I 16 8~5 RI 


37 , WASHER 2 127 890 Ri 

-~---- .. 

33 BLOCK I 127 391 PI 
.. --...--..--.. 

BEARING 2 6 468 H39 .--.'- ­
40 KEY 2 127 973 RI 

___M_ 

41 BEARING ! 2 5T 7""~ I 

42 SEAL f ASM. 2 127 979 R91 


43 SHAFT 2 127 972 RI 


EXPORT 

AXLE II/BRAKES ASM (5.38 TO I RATIO) 136 371 R91 


16 GEAR SET (5.38 TO I RATIO) I 137 786 R91 


.. ~.-

PRINTED IN UNITED STATES OF AMERICA 

14-24 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 1.4 - REAR AX LE 

13 

8 \1 


Q 
I 

\ 

b 
I 


I 

14 


/
24 


n 88 84

4'7 48 49 60 6t 6S 64 69 " \
\\ \ I I
I I I " \ \
\ \ I I \ \ \

I I I
\ I 

!-
o-~66 

0--8'7 

83 8!1 
I I 

I J 

t.L 

'79--­
'78---_ 

'7'7------~ 8·8662 

FIG. 14-9 - REAR AXLE ASSEMBLY (Eaton, Model E-1350, Two-Speed, Code 1457) 
(R-150 Series) 

(See followi ng page for ports) 

PRINTED IN UNITED STATES OF A.MERICA 

14-25 


Donated by John & Susan Hansen - For Personal Use Only



--

I 

IlIIII 

MT-97 HIGROUP 14 - REAR AXLE 

NO,
DESCRIPTION I H PART NUMBERREO"O 

FIG. 14-9 - REAR AXLE ASSEMBLY (Ealon, Model E-1350, Two-Speed, Code 1457) 

AXLE, ASH. 

W/STANOARO BRK 

5,142 AND 7.15 TO I RATIO I 96 947 R9 1 

5.63 AND 8,11 TO I RATIO I 96 949 R91 

6.33 AND B.81 TO I RATIO I 96 948 R91 
~/INCREASED CAPACITY BRK,-,--COOE 0405 

5. 142 AND 1-'1 TO I RATIO I 96 950 R9 1 

5.03 AND 3.11 TO I RATIO I 96 952 R9 1 

6.3] AN~ 8.31 TO I RATIO I 96 951 R91 
DIFFERENTIAL ASM 

5. 142 AND 7.15 TO I RA T I a I 97 382 R9 1 
5.83 AND 8.11 TO I RAT 10 I 97 383 R91 

6.33 AND 8.81 TO I RATIO I 9LJill1 R9 1 

BEARING I 49 109 HB 

2 GEAR SET 

5.142 AND 7.15 TO I RAT 10 I 89 696 H 
5.83 AND ,3. I I TO I RATIO I 92 220 H 

6.33 AND 8.11 TO I RATIO I 89 697 H 

BEARING 2 ST 

4 BEARING 2 ST 
3 796 

957 

SPACER 

.513" THICK AR 49 422 HA 

.5HY THICK AR "9 412 HA 

.519" THICK AR 49 413 HA 

.522" THICK AR 49 414 HA 

.525" THICK AR 49 415 HA 

.528" THICK AR 49 416 HA 

.531" THICK AR 49 417 HA 

.534" THICK AR ~9 418 HA 

.537" THICK AR 49 419 HA 

.539" THICK AR 49 420 HA 

5 

.54?' 'TI AR 49 423 HA 

_.543" TH I CK AR 49 421 HA 

6 WASHER I 49 291 H 

SHIM 

,002" TH ICK AR 52 023 H 

.003" THICK AR 52 024 H 

.010 TH ICK AR 52 022 H 

.030 THICK AR 52 021 H 

7 

tl CAGE, II /eups , ASM. I 49 30b HX 

SEAL I 49 392 H 
10 SEAL, ASM. I 27 346 HB 

II SEAL I 49 351 H 

12 RETAINER, w/SEAL, ASM. I 49 350 HAX 

13 SEE GROUP 06 

14 PIN, DOWEL, 1/4 x 1/2" I 103 735 

15 PLUG, PIPE, CT5K., I" I 103 1h6 
16 SPRING I 65 681 H 

9 

PRfNTED 'N- UNITED STATES OF AMERICA 

14-26 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 14 - REAR AX lE 

FIG. 14-9 - REAR AXLE ASSEMBLY (Eaton, Model E-1350, Two-Speed, Code 1457) - Continued 

17 TUBE I 68 832 HA 

18 BOLT 6 49 407 H 

19 WASHER, LK. 9/16" MED. I 6 103 324 

20 PLUG, PIPE, CTSK., I" i I 103 876 

21 --­ CARRIER w/CAPS ASM. I 89 700 HX 

22 ADJUSTER I 49 395 H 

23 BOLT 4 40 563 V 

24 LOCK I 116 161 H 

25 PIN, COTTER, 3/16 x I" I 103407 
26 ADJUSTER I 49 393 HA 

_27 . LOCK I 491i2iIH 
28 BOLT 2 40635V 
29 CLUTCH I 89 701 H 

30 PLUG, EXPANS10N 15/16" I 172 5~1 

I 	 COVER 

RETAINER I 63 752 RI 

WASHER I 63751 RI 

31 	 I 63 753 RI 

32 SHAFT I 89 703 H 

33 FOR K '"/p I NS ROLLERS AS 01 . I 89 702 HX 

34 PIN 2 49 "198 H 

I ROLLER 2 49 i99 H 

35 PIN, COTTER, 3/32 x 1/2" 	 I 103 372 

36 PIN I 89 375 H 

37 SPRING I 89 374 H 

38 PLUNGER I 89 173 H 

39 BOLT H£X-HD. 7/16NC x 7/8" 3 89 'l80 H 

40 BOLT, HEX-HO 7/16NC x 1-15/16" I 89 "79 H 

41 WASHER, I.K 7/16" MC:D. 11 I 103 322 
I 

ij2 BOLT, Hex ·HD. 

j{16NC x I - I /4 " 10 181 139 . 

7/lbNC x 3" 2 181 150 

43 WASHER I.K 

7/16" OlEO 10 10, ,22 

7/16" EXT 2 118491 

I I 

45 ~OVER I 89705 H 

44 NOT USED 

I 
46 GASKET I 89178 H 

47 BEARING ST, 897 

48 BEARING 	 I ; ST 789 

49 CASE I 72 269 H 

50 WASHER I 49 381 HA 

51 I PLATE I 71 747 H 

52 CASE w/p, NS ASH. I 89 685 HX 

53 WASHER 2 78 116 R I 

54 GEAR I 97 .,,86 RI 

I 

,SPIDER 

26 GEAR I 97 --:;z;:; R I 

55 	 89 691 H 

57 CASE 	 i I 8q 687 H 
PRINTED IN UNITEO STATES OF AMERICA 

14-27 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 14 - REAR AXLE 

FIG. 14-9 - REAR AXLE ASSEMBLY (Eatan, Model E-1350, Twa-Speed, Code 1457) - Continued 

53 BOLT i 

LONG 3 1'LJ46 H 
SHORT i 4 39 340 H 

! 

59 WASHER I ~6 62C H 

60 DRUM I cOB 330 H 


!61 BOLT 6 49 }76 H-

62 • CASE I
i ~~H 

63 BEARI:-JG I ~9 ,69 H 


64 3EAR I NG I ll9 lil~ H
! 

65 NUT 6 _119 377 H 
66 . GEAR 4 '~3 7C3 RI 


67 WASHER 4 39 092 H 


68 i GEAR 4 71 746 H 


69. SHAfT i 4 97 33~ RI 


70 PIN 4 
 49 33~ H 


71 SHAfT 4 97 322 R! 


72 SEE GROUP 17 

73 . HOUSING A SM ~ I 97 395 R9 1 


7ll GASKET I 39 706 H 


Ts BREATHER I 110 391 H 

76 PLUG PIPE SC~HO 3/4" FILL ER I 16 345 RI 

77 BOLT, HEX-HD. 7/ 16NC x '5/3" 12 131 133 

78 WASHER J l K. 7/16" "ED 12 103 322 

79· COVER I "9 43: H 
80 GASKET I 49 430 H 

..- ­
81 PLUG, PIPE, C T SK ., 3/4 DRAIN I 113 136 

82 STUD 12 113 801 H 

83 NUT 12 12 565 R I 

.._-_.. 

...__... ­

i 

"--" 

-

PRINTED IN UNITED STATES OF AMERICA 

14-28 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 14 - REAR AX LE 


, I 	
\ 

I 
8~7 \ 

! 

FIG. l4-l0 ­ MANUAL SHIFT CONTROL 
(R-l50 Series) 

KEY DESCRIP'rION 
NO, 

REO"O I H PART NUMBER 

I WASHER 

PIN, COTTER, 1/8 x I" 

I 

I 

13 611 

103 385 

VA 

2 PIN, 

PIN, 

YOKE, 7/16" 

COTTER, 1/8 x I" 

I 

2 ! 

16 619 RI 

103385 

3 

4 

SHAFT, AS", 

FOR TRANS. 

FOR TRANS 

ROD, ASM 

130" W.B. 

142" W.B 

154" W.B. 

172" W.B, 

Coo£ 

CODE 
1303 
1320 

I 

, 

I 

I 

I 

I 

I 

I 

~OR91 

97 269 R91 

96 666 RII 

96667RII 

96 668 RII 

96 669 RII 

5 
6 

NUT, 
PIN 

HEX., I~ 

PRINTED IN UNtTEO STATES Or AMERICA 

2 

3 
103 028 

84 727 H 

, 

l4-29 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 14 - REAR AX lE 


FIG. 14-10 - MANUAL SHIFT CONTROL - Continued 

7 BOLT, HEX-HD. 3/8NF x I" 2 182 718 
NUT HEX 3i8NF 2 103 026 
WASHER, LX" 3/3' MED 2 I 103 321 

8 LUBRICATOR 1/3" S TGHT • I 109 461 

9 ROD ASM, I 97 261 R91 

10 BRACKET, ASM , I 84 721 H 

II YOKE 2 84 72b HA 

12 LEVER ASM. I 84 724 H 

13 BOL T, HEX-HD" _5/16Nr X 7/8" 2 182 688 

NUT, HEX 5/ 16NF 2 103 025 
WASHER FL 5/ 16" 2 118 774 
WASHER ,LK ,,5/16", MEO, 2 103 320 

14 BOLT, HEX-HO, 1/4NF X 7/8" 3 132 657 

NUT ,HEX, ,I /4NF 103 0243 
WASHER J FL" 1/4" 3 113 773 
WASHER~14"! MEO, 3 103 319 

15 GUIDE I 22 691 V 

16 BRACKET I 96 713 RI 

17 CLIP I 137 541 
BOLT, HEX-HD" I/IJNF x 1/2" I 182 bll7 

NUT HEX. 1/4Nf I 103 024 

WASHER LX 1/4",MEO. I 103 319 

18 BRACKET I 97 067 RI 

19 ; BOLT, HEX-HO, 3/oNC x I (R ,H ,D,) 2 i 1151 112 

SPACER (R.H ,D,) 2 16 135 DA 
WASHER, LX" 3;3' , MED, (R.H ,0 ,J 2 103 321 

20 LEVER I 97 163 H 

SCREW, RO'-HO" SLT., No, IONF x 1/2" I 132 909 

NUT, HEX" No, I ONF I 103 088 

WASHER, LX" No, 10, MEO, I 106 497 

..--. 
21 BOLT HE'X-HD. 3i8NC x 4" 3 433 III 

WASHER LX. 3/8", MED. 3 103 321 

22 LEVER I 97089RII 

23 HANDLt: 1 16780 HF 
24 CABLE, w/CONDUIT J ASM, I 97 055 RII 

25 ADAPTER, AS", I 49 739 HC 

26 SEE GROUP 10 

27 CLAMP I 97 819 H 

SCREW RD-HO SLT No lONe x 7/16" 2 132 836 

WASHER LK No 10 MEO 2 lOb '+97 

28 BUSHING I 51 402 RI 

29 SHAFT 1 71 147 H 

30 PIN, COTTER 1/16 x 1/2" I 103 361 

PRINTED fN UNITEO STATES OF AMERICA 

14-30 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 1.4 - REAR AXLE 


NO,KEY DESCRIPTION I H PART NUMBER 
~EQ'O 

FIG. 14-10 - MANUAL SHIFT CONTROL - Continued 

31 WASHER FL 7/32 x 7/16' I 446 162 

32 SCREW, RD-HO $LT No ':iNC x 1/4" 1 1 421 184 

33 SWIVEL I 97 064 RI 


I 

.~.--

~ 

I 

---'-" 
'---" I 

"---" 

C----._.._.___. --.. ­

.- ... ­

.-.-.. ..~ ~.-----~--

._. 
--~. 

._-- I 

PRINTED IN UNITEO STATES OF AMERICA 

14-31 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

MEMORANDA 

PRINTED IN UNITED STATES OF AMERICA 

14-32 

Donated by John & Susan Hansen - For Personal Use Only


	14 Rear Axle.pdf
	mt-97_14-18



